Video Dolly Build

I built a very simple camera dolly for shooting panning video shots.

Basic parts List:

  • 2 – 3/4 PVC T with Treaded center
  • 4 – 3/4 PVC Threaded couplers
  • 1′ 3/4 PVC Pipe
  • 6 – 1/2 threaded plugs
  • 6 – 1/4 Wing nuts
  • 7 – 2×1/4 bolts
  • 1/4 washers
  • 4 Rollerblade Wheels and bearings
  • 1×4 x 15″

 

 

 

 

Here is a sample video shot with the dolly.

Video Dolly Testing from E90Jimmy on Vimeo.

Leave a Reply

Your email address will not be published. Required fields are marked *